F " j '. '. %I;EiON- BEH—XC!JJTié%

MB1021X,MB1018X

2004.07

PARTS LIST

FUJII CORPORATION



HEmEFEHERAICDOWLT
CDEGERIIMB1021X, NB1O1SXE! D EF @A ERH = TH Y ET,

B MB1021X | MB1018X
S | 000101~ | 000101~

. BARIEXDBRIILT TENERTHEBELILET,

RE&ES BaEs
MB1021X 9-1 0000123-00000 FSUR

. RERAIRT IOMMENRE CHEACESL,
miRMm. TOMOEUREZHEA LTI EMREET. BEHBREBORERIZGY FT,

. RO EMBERVNMITEDELNY . RURFAEEFICIYERT HIEENHYFTIT DT,
HoMLHTHRELSZELY,

EXDOEMEIRAE L TREUNDBREEZANBLIARET .
. BEAITEXARIBLEIOCT, EDHITHROERESBENOLES,
COELOBERBRDOUIGER HRE) (X, WBEITEYYRIFESETNELEETTA.

. HIRERZBRTHOTH., BRBIED CEFNH - IHRICIE. MBS LTI ONT
CHBEE TV EEET,

e

av 1

>

WS

o
I Bo
N

GENERAL INFORMATION

. This parts list covers parts for MB1021X, MB1018X

Mode | MB1021X | MB1018X
Application| 000101~ | 000101~

. Please place your order in the following manner

Key No. Parts No. Parts Name. Quantity
MB1021X 9-1 0000123-00000 TRANSMISSION 1

. Use”FUJI| GENUINE PARTS” exclusively for servicing
Other products, although then may appear similar, may result in performance
and/or shorter service |ife

. this parts list or price of the parts is subject to change without prior notification
due to higher cosy in materials, and processing, and to design changes

. As a rule, the parts you order can not be returned unless wrong parts are sent due
to our mistakes

. We have a hard time handling order for parts during busy season
Please allow us enough time to handle your orders during these season

. We stock spare and repair parts for 9 years after manufacturing of the model ends
However, please inquire at us for delivery time and prices even after that



cDINA—=VY AL, TEREKX OB HNEEHINTNES

e A EN B R 5 B EfIoCo

A MB1021X 000101~ FH641V

B MB1018X 000101~ FH531V
CDIN—IYYRXNZ[E, D Eee. BREE . EBR TL

08 (MREECLIFBRLABRLOEREOERIEROEYTT)
Frne
x  |magerE (HRBEEMCDT—IDHILDLHEBLLELA)
'g;ﬁﬂ? FELCESEMESY  (FEBREFEREOVTRILERA T EEET)
'gf,g;ngf FHAOAEEMSDY  (FHRFFARBONFRICLRMH HEET A, BHREFRAIRA T BB EHEEEA)
n 0
'2;,2;::.”'3 FEBHDOTHEMERL (FHRILFNE . DL ERGIZOHRTFHEET)
BB |E R TE LR Rl BRI B EA
BR R ERECRIER. DB BatiR (O — iR E . RN EEERER e
@) BT S - ~XXXXXXK s weeeeees SHFET
XXXXXX e eee e SHMND
&
ALL SHEER u.s FoE—H4AX STD RAVE—FK | £<&
C EiR ASSY 7t J) LH Lok t [ES
A/R FrE Fr JOvk RH SAk d BEE
0.5 F—n—H54X Re )7 OoP e
b

ZDNR—YYRTIE, REOETEERATA TR ELTHYET,
HAABAMNELZDRIZDNTHA FISTRT A AABEKENTHAZRLTHYET,
{BL, 2=yMBR DR ERIZDOVWTIEROT VAR TRIRLTHY., fiAARITTRTLTHYFEE A,

cODN—YYRPCRITEIZBITEITH IEIRDESICHRHTHL




No.1
No.2
No.3
No.4
No.5
No.6
No.7
No.8
No.9
No.10
No.11
No.12
No.13

IVDOUERQR)
MERA/ A—ER

M HR &R

SR

HBRAEER(1)
BAEER(2)
EFTER(1)
EfTER2)

HER&. AT av
—7 (ER)

2yday

»,

B Z
CONTENTS

ENGINE SYSTEM(1)

ENGINE SYSTEM(2)

ENGINE SYSTEM(3)

HOUSING SYSTEM

MOWER SYSTEM

COVER SYSTEM

HANDLE CONTROL(1)

HANDLE CONTROL(2)

DRIVE SYSTEM(1)

DRIVE SYSTEM(2)
ACCESSORY AND OPTIONAL PARTS
MARKS

MISSION




A |MB1021X
B [MB1018X
VT o
2l e ® s & B & B i P EIE- T I
Key-ﬁo Item No Item name Application Standard Remarks
A|B R/P
1-1 {0000544-00000 ENGINE (KAWASAKI21ps)  1v¥" v (JIIi&21ps) 1
1-2 {0002144-00000 ENGINE (KAWASAKI18ps) — Iv¥"Y (JIIi&18ps) 1
2 [V20130-08040 BOLT BV 414 M8 x 40 (7T)
3 [V41316-00080 WASHER [S1 S 414 M8
4 [V40126-00080 WASHER, SPRING S W 414 M8
5 [V30020-00080 NUT i syb 414 M8
6 |49070-7013 MUFFLER COMP ¥73COMP 1
7 149069-7003 MUFFLER COMP ¥75COMP 1
8 |0000414-00000 FUEL HOSE, 300 71-Ih#-2300 111
9_10002009-00000 FUEL _ HOSE, 650 71-I)i-2650 111
10 192170-2088 CLAMP 9397 414
11 |27005-2056 KEY SWITCH ASSY MyFASSY (15" Z¥3v) 111 R LNo. 1282
12 |127008-2055 KEY F-(nyh) 111
13 |V20026-05016 BOLT Wb 212 M5 x 16
14 1V30020-00050 NUT Tyb 212 M5
15 |V40126-00050 WASHER, SPRING S W 22 M5
16 |V41316-00050 WASHER e 4 22 M5
17 |27010-2154 SWITCH MyF 111




A |MB1021X
B [MB1018X
VT o
24 28 = & B & B S RE R amsn |8 B B
Key-ﬁo Item No Item name Application Standard Remarks
A|B R/P
1 10002053-00000 BASE COMP, ENGINE I UN =R 111
2 [V21126-08016 BOLT A Wk (SP) 117 M8 x 16
3 [3647-602-006-0 PROTECTOR A9 FY" ana" v-b 111
4 {0002008-00000 PROTECTOR 770794 111
5 [1560-666-004-0A BAND NyN 111
6 |3673-162-0550 NIPPLE, GREASE DRI W 111 PT1/8 ARz
7 10000572-000a0 TENTION COMP SET TU93VC0MP  SET 111 R LNo. 8¢
8 |0000152-00000 BUSH, 16 x 15 x 24 7" yY1,16x15%x 24 22 BM1615F24
9 [0000011-00A00 SPRING, HT037 A7°Yvh, HT037 111
10 |V41316-00160 WASHER SRR 414 M16
11 |V70416-00160 SNAP RING Ch 4r (s h) 22 S-16
12 |0000010-00A00 PULLEY, TENSION FUvav7 -y 111
13 |0000009-00A00 PIN, TENSION TUYIVY Y 111
14 BEARING R.B.B 22 C3/4M
15 |V70516-00350 SNAP RING Ch™ 5849 (71) 111 R-35
16 |V70416-00120 SNAP RING Ch™ 40 (5" ) 22 $-12
17 [HM-2-42 WASHER 25923t h" 4 111
18 |V31026-00080 NUT Fyb (S, W) 111 M8
19 |0000465-00000 COVER - 111
20 [0000120-00000 TENSION COMP Tv¥3¥COMP 111
21 |0000358-00000 BUSH 7 yva 22 BM1615
22 (8308-02-14-00 TENSION PULLEY COMP  Fv¥3v7° -Y ®65COMP 111
23 |V70416-00120 SNAP RING Ch ar (v h) 22 $-12
24 |V41316-00160 WASHER e A4 414 M16
25 [V70416-00160 SNAP RING Ch 4Ma (s h) 2|2 S-16
26 [1404-120-008-0A SPRING h39F)5-Y27" Yuh° 111
27 (0000352-00000 ROD nyp 111
28 |V41316-00080 WASHER e A4 111 M8
29 [V53116-00080 PIN, SNAP MM ARFYIEY 111 at’8
30 [0000514-00A00 BRACKET  COMP 7" 3y hCOMP 111
31 [0000517-01A00 SPRING, HC037 A7°Yv9", HCO37 111
32 [V11216-60016 SCREW #3534 111 M6 x 16
33 [V41316-00120 WASHER e A 4 22 M12
34 |V53016-00120 PIN, SNAP N LY 111 FETN2
35 [0002004-00000 CUSHION YEVEV] 2|2




50

A |MB1021X
B [MB1018X
T 3 o
2l e ® s BB & B S RE R amsn |8 B B
Key-ﬁo Item No Item name Application Standard Remarks
A|B R/P
36-10000573-00000 PULLEY, ENGINE vy 7Y 1
36-20002145-00000 PULLEY, ENGINE Yy - 1
37 |FSR800A-6-5-0 WASHER Abyn" =7 L=+ (B) 111
38 [V40126-00120 WASHER, SPRING S W 111 M12
39 [0002165-00000 COLLAR, 29 x 34 x 20 13-, 29 x 34 x 20 111
40 [92151-7010 BOLT Wb 111
41 [92038-2101 KEY ¥- 111
42 0000525-00000 GUIDE COMP, BELT A b4 COMP 111
43 |V21136-08020 BOLT A Wb (SP) 22 M8 x 20
44 1817-200-0360 BELT, VBO36 A’ b }VB036 111 LB-36 (1Lv¥")
45 10002025-00000 BELT, VB067 A" W HVBO67 111 LB-67 A=\ =2 b} AG-6
46 |0000536-00000 PLATE, Z/310 % 80 7" b-+,2/310x 80 111
47 [V21126-08020 BOLT & Wb (SP) 22 M8 x 20
48 0000574-00000 PIPE COMP, EX I3)" -2 {7 COMP 111
49 [0002108-00000 PIPE _COMP, EX I3y =AMV {7° COMP 111
50 [0002007-00000 HOSE, 600 #-2, 600 111
51 [1560-666-004-0A BAND NuN 111
52 |0002055-00B00 BASE COMP, TANK 49A" ~2COMP 111
53 [V21136-08020 BOLT A Wb (SP) 414 M8 x 20
54 10001517-00000 CUS ION, PEDAL hyyay (N 5T 5[5
55 [0000579-00000 BAND NUN 22 RH LNo. 5653
56 [0002218-00000 INSULATOR, 1/30 x 200 1v¥1b-%-, 1/30 x 200 22
57 [V21126-08020 BOLT & Wb (SP) 22 M8 x 20
58 [0002026-00000 TANK, FUEL ASSY *Y39909ASSY 111
59 [0000424-00000 TUBE  CORRUGATE/230 Wy -ba1-7" /230 212
60 (0000704-00000 COCK  ASSY 2yJASSY 111
61 [V30326-00120 NUT Fyb 111 M12,P=1.25
62 (0000563-00000 BRACKET COMP 7" 3%y hCOMP 111
63 [V21136-08020 BOLT A Wb (SP) 22 M8 x 20
64 [8714-07-10-0 CLIP 1-b AT 111
65 (0002182-00A00 COVER, EX I3 -AbN - 111
66 [V21136-08020 BOLT A Wb (SP) 22 M8 x 20
67 |1560-666-004-0A BAND NUN 111
68-1192072-7009 BAND NUE 1
68-2192072-7005 BAND N Uh 1




A |MB1021X
B [MB1018X

Bl o g ® = % B & B 828yl amew | w| B =
K§’7 Item No Item name 0ty i Application Standard Remarks
ey No A|B R/P

1 10002038-00000 FLAME COMP 7b-L COMP 111

2 |0002000-00000 BATTERY N3y 111 30A19L BEL

3 |0000410-00000 SEAT N yFYy-b 111 C-4305, T=5

4 |0000307-00000 BASE, BATTERY N YFYA =R 111

5 ]0000146-00A00 CODE, BATTERY (+) NyT)a-b (H) 1.].1

6 0000147-00A00 CODE, BATTERY (-) N yFYa-+ (=) 111

7 |V21126-08020 BOLT A Wb (SP) 22 M8 x 20

8 [V30026-00080 NUT Tyb 22 M8

9 [V41526-00080 TOOTHED LOCK WASHER N B % 111 at’8 Rz

10_10002001-00000 UNIT, TIMER 443-1y 111

11 |HLS-500DK1-7-26-0  [CUSHION f 9y h 111

12 |V21026-06020 BOLT A" WEM6X20 (SPW) 111 M6 x 20

13 |V30026-00060 NUT Fyb 111 M6

14 10000538-00000 HARNESS ASSY N—%2 ASSY 111

15 18633-07-15-0 SWITCH, PUSH 7" 9var{yF 3[3

16 10000712-00000 SWITCH, LIGHT AMyF ASSY 111

17 10002236-00000 NUT Fyb 111 M14 3%E a5 Styb

18 |1342-402-006-0 BAND, 250 744" v (250) 3(3 RF-250

19 |1560-666-004-0A BAND NUN 13113

20 [0002137-00000 LAMP _ASSY, GREEN 397" ASSY Y-y 111

21 (0002141-00000 LAMP ASSY 37" ASSY 111

22 |0002142-00000 BULB N7 111 12V3. 4W

23 |0000476-00000 TUBE CORRUGATE/150 g -b21-7" /150 111




No. 4

NMER 73 7\ —EB

HOUSING SYSTEM

11 %

\

bt

v

| 1413 9

@13
=-14 20—

46

o\

A |MB1021X
B [MB1018X

2 58 ® 8 B & ® 8 2B Hul gmew | m o w| B %
K?i/-ﬁo Item No Item name B ty R?P Application Standard Remarks

1 10000510-00A00 COVER COMP, BLADE 7" b= Hn" - COMP 111

2 [V21126-08020 BOLT A" Wb (SP) 14114 M8 x 20

3 [V32000-00080 NUT, CAP 790ty b 14114 M8

4 |0000076-00000 PROTECTOR 770744 111

5 0000077-00000 PLATE, 1/25 % 530 7 b-h, 1/25%530 111

6 |V41316-00080 WASHER [S1 212 M8

7 |V21126-08020 BOLT & Wb (SP) 7117 M8 x 20

8 [V32000-00080 NUT, CAP 790ty b 1117 M8

9 [0002109-00000 PLATE, L/144x53 7°b-b, L/144%x53 111

10_10002110-00000 PLATE, 1/22x144 7 b=h, 1/22x144 111

11 10002129-00000 COVER (F) - (F) 111

12 |V21126-08020 BOLT A" Wb (SP) 414 M8 x 20

13 |V32000-00080 NUT, CAP 790ty b 111 M8

14 |V41316-00080 WASHER [S1a IS 212 M8

15 _10002127-00000 DEFLECTOR COMP 7. 7Vh4- COMP 111

16 |0000073-00000 RUBBER, PROTECTOR f17 374 111

17 10000074-00A00 PLATE 7" b=} 111

18 |V24026-08025 HHRINTHTE Wh/M8X25 414 M8 x 25

19 |V41316-00080 WASHER [SLa 3(3 M8

20 _[V32000-00080 NUT, CAP 790ty 2.2 M8

21 {0002131-00000 COVER (R) - R) 111

22 10221950 PLATE COMP 1 (1

23 10221960 PLATE COMP 1(1

24 |V24026-08020 hHRINTHTE Wh/M8X20 313 M8X20

25 [0000512-00000 PLATE_COMP 7" b-h COMP 111

26 |V21126-08025 BOLT A" Wb (SP) 414 M8 x 25

27 [0000519-00000 PLATE, IR/32 x 206 7" b=}, IR/32 % 206 111

28 |V38020-00120 BOLT, WING/M8 x 25 FaoE Wb 1 M8x25

29 [V41316-00100 WASHER [SLa S 111 M10

30 _[V563116-00100 PIN, SNAP M AR E Y 111 FETT0

31 [0002125-00000 COVER  COMP hn" - COMP 111

32 [V21126-08020 BOLT A" Wb (SP) 414 M8 x 20

33 |V32000-00080 NUT, CAP 790%y b 22 M8

34 |V41316-00080 WASHER [S1a I 212 M8

35 [V21126-08025 BOLT A Wb (SP) 111 M8 x 25




No. 4

NMER 73 7\ —EB

HOUSING SYSTEM

@13
go; 14

A |MB1021X
B [MB1018X
VT L
2 a8 ® s B & B i P EIE- T I
Key No Item No Item name B Application Standard Remarks
R/P
36 (0221930 ROD COMP 111
37 (0221970 - (L) 111
38 [v24026-08020 hHRINTITE I b/MBX20 117 M8X20
39 |V35026-00080 ny51y /M8 1117 M9
40 10221920 PLATE/1/22x440 111
41 10221940 PLATE/1/22x236 111
42 |V35026-00080 ny53y+/M8 117 M9




No.5 WJERER

MOWER SYSTEM

A |MB1021X
B [MB1018X
VT o
2l s ® s B & B i P EIE- T I
Key-ﬁo Item No Item name Application Standard Remarks
A|B R/P
1 10000561-00000 HOUSING COMP, BLADE 77 b=F gy vhT COMP 111
2 |0000054-00000 SHAFT, 38x240 Y47h, 38x240 111
3 |0000083-00000 SEAL, OIL HV-b 111 UE356212
4 [V70516-00620 SNAP RING Ch™ 4447 (74) TH-R-62 212 R-62
5 [V60015-06007 BEARING R.B.B 212 6007LLU
6 0000055-00000 SEAL Y=l 111
7 10000084-00000 SEAL, OIL HV-h 111 UE406211
8 |0000056-00000 BRACKET 7" 3y b 111
9 [0000057-00000 SEAL =l 111
10 _10000085-00000 ARM (800) 7-4(800) 111
11 |V20136-10045 BOLT Wb 22 M10 x 45 (8T)
12 |V40126-00100 WASHER, SPRING S W 22 M10
13 |V40116-00160 WASHER, SPRING S W 111 M16
14 10000153-00000 NUT, CAP/M16x1. 5 F9h/M16x1. 5 111
15 _10002027-000a0 BLADE SET 147 SET 212 RihNo. 16~2081
15 10002027-00000 BLADE 47 22 HMIBEGRES
16 10000059-00A00 COLLAR, 13x20x4 h3-, 13x20x4 22
17 10000058-01A00 COVER - 22
18 10002148-00000 BOLT, CSN/M12 x 35 A" WHCSN/M12 x 35 22 M12 x 35
19 |V41316-00120 WASHER SR 2.2 M12
20 [0002149-00000 NUT, HARD-LOCK (M12) N=F aysy b (M12) 22 M12
21 |0000053-00000 PULLEY COMP, VG272 7" -1 (VC272) GOMP 111
22 |FSR800A-6-5-0 WASHER Abyn' 77 b= (B) 111
23 |V40126-00120 WASHER, SPRING S W 111 M12
24 [V20130-12025 BOLT 5K Wb 111 M12 x 25 (7T)
25 |0000060-00000 GUIDE AN 22
26 |V21136-08020 BOLT & Wb (SP) 22 M8 x 20
27 |0000051-00000 GUIDE COMP B4+ COMP 111
28 [V21136-08020 BOLT & Wb (SP) 22 M8 x 20
29 [0000063-000a0 BRAKE COMP SET 7" =% COMP_SET 111 S LNo. 30&2>
30 [0000154-00000 BUSH 7 yva 22 BM1215F20
31 [0000187-00000 BRAKE SHOE 735z 111
32 [V11016-50020 SCREW (+) LR 212 M5 x 20 (+) e 2
33 |V30020-00050 NUT Fyb 212 M5
34 [V40126-00050 WASHER, SPRING S W 212 M5




No.5 WJERER

MOWER SYSTEM

55
A |MB1021X
B [MB1018X

2 58 ® s B & ® 8 2B Hul gmew | m o w| oB %
K?i/-ﬁo Item No Item name B ty R?P Application Standard Remarks

35 [V41316-00050 WASHER SIS 22 M5

36 |0000062-00000 SPRING, HT036 27" Y4, HT036 111

37 [V41316-00120 WASHER S 22 M12

38 [V71010-00100 SNAP RING Ef" 4040 111 E-10

39 [0000082-00A00 PIN, 16 x 112 £y, 10x112 212

40 [V71010-00120 SNAP RING Eh" 5040 414 E-12

41 [0000162-00A00 PIN, 16 x 100 £y, 16 x 100 6|6

42 |V41316-00120 WASHER e A4 6|6 M12

43 |V40126-00120 WASHER, SPRING S W 6|6 M12

44 1V38020-00120 U_NUT Utyk 6] 6 M12

45 {0000078-00000 ARM COMP, LIFT (F) Y7b7-4(F) COMP 22

46 (0002132-00000 ARM COMP, LIFT (R) J7+7-L(R) COMP 2|2

47 {0000080-00000 ARM COMP, PLATE 7" b-p7-L COMP 22

48 [HM-2-42 WASHER 25923t 1" 4 6|6

49 BOLT o b (S, W) 6|6 M8 x 20 (S, W)

50 [0000081-00000 SPRING, HE194 A7°Yv4", HE194 22

51 [0000585-00000 WIRE, 03 x 2031 74%, 03 x 2031 111

52 [1326-401-007-0 PIN MUYTYFT-LE" Y 111

53 [V41316-00060 WASHER e 4 22 M6

54 [V53116-00060 PIN, SNAP Mh ATy E Y 212 FEUEG

55 (0221890 BLADE SET 47 SET 22 ' aX)ER&  |No. 15,17, 19,20

56 (0221900 COLLAR h- 212 56~58& 4>

57 [V41316-00160 WASHER [S2a 22 M16

58 (0221910 BOLT, CSN/M12 x 50 A" WPCSN/M12 x 50 22 M12 x 50




No.6 ShEEER

14

COVER SYSTEM

A IMB1021X
B [MB1018X
2T =N
24 58 8 8 B & A s || w| W =
K = Item No Item name y 1 Application Standard Remarks
ey No A[B R/P
1 10000502-00000 STEP COMP A7y7" COMP 111
2 [V21126-08020 BOLT Wb (SP) 6|6 M8 x 20
3 (0002003-00000 MAT wh 111
4 [1527-004-002-00 CLIP MLYYy7 1616
5 10000099-00A00 COVER COMP fn" - COMP 111
6 [V31020-00080 NUT Fyb (S, W) 22 M8
7 1022064A ROD COMP nyk COMP 111
8 |V33050-00080 PUSH NUT 7" yyaty /M8 111 '8
9 [3104-631-002-0 KNOB BOLT Wb (/77 /08 x 16) 111
10 10000507-01A00 HOLDER COMP, SEAT Y=hkbg" COMP 111
11 10000100-00000 BAR, 10 x 296 N -, 10x296 111
12 |V41316-00100 WASHER B h 4 2|2 M10
13 |V53016-00100 PIN, SNAP WNE Y 2|2 FETA10
14 18307-10-02-0 SEAT LARE A 111
15 [V21126-08020 BOLT b (SP) 414 M8 x 20
16 |0002052-00A00 COVER (L) = (L) 111
17 [V21136-08020 BOLT " Wb (SP) 44 M8 x 20
18 [V30020-00080 NUT Fyb 22 M8
19 |0002051-00A00 COVER (R) COMP #in” - (R) COMP 111
20 [V21126-08020 BOLT b (SP) 44 M8 x 20
21
22 |0000032-000a0 HOLDER COMP SET s~ COMP SET 111 R LNo. 235 ¢
23 |0000427-00000 BUSH 7"y 111 MB2212F33
24 {0000090-00000 HANDLE COMP v WGOMP 111
25 [HM-2-42 WASHER 25923t54° 4 4 111
26 [3100-610-015-0 NUT Th" 539291y b 111
27 |0002016-00000 COVER  COMP, FRONT 78y pin ~COMP 111 R LNo. 285 ¢
28 |0000418-00000 RUBBER, 200 1 AAE VYT, 200 111
29 [3104-631-002-0 KNOB BOLT Wb (777 /08 x 16) 111
30 [0000013-00B00 COVER, FRONT-LOWER 78y pEFAN ~COMP 111
31 [V20820-08020 SCREW bRV 414 M8 x 20
32 |0002058-00000 FENDER-L  COMP 718" -L  COMP 111
33 [V21126-08020 BOLT " Wb (SP) 414 M8 x 20
34 {0002059-00000 FENDER-R  COMP 714" -R  COMP 111
35 [V21126-08020 BOLT i b (SP) 4(4 M8 x 20




No.6 ShEEER

14

COVER SYSTEM

A IMB1021X
B [MB1018X
2T =N
24 58 8 8 B & R s || #w| W =
K = Item No Item name y 1 Application Standard Remarks
ey No A[B R/P
36 |0000545-00000 GUARD COMP, MUFFLER ¥75-h" -+ COMP 111
37 [V20126-08045 BOLT Wb 22 M8 x 45
38 [V38020-00080 NUT, U Utyh 2|2
39 [0000583-00000 COVER COMP, FAN 77vAN = COMP 111
40 [V21136-08020 BOLT i Wb (SP) 414 M8 x 20
41 {V30020-00080 NUT Fyb 212 M8
42 [1560-666-004-0A BAND Nyp 111
43 {0002230-00000 COVER COMP, ENG vy vhn' -COMP 111
44 (V21126-08020 BOLT " Wb (SP) 414 M8 x 20
45 13104-631-002-0 KNOB  BOLT b (/7" /08 % 16) 111
46 10002238-00000 ROD COMP ayp* COMP 111
47 |V41316-00080 WASHER B0 4 11 M8
48 |V53116-00080 PIN, SNAP EUINSYS SV ) 111
49 10001317-00000 HOLDER ay b dg - 111
50 [0002170-00000 COVER, SIDE L FAN A -L 111
51 |0002183-00000 COVER, SIDE R #40 B -R 111
52 [V21126-08020 BOLT " Wb (SP) 66 M8 x 20
53 |0002164-00000 PLATE, 1/65x109 7°b-b, 1/65%x109 1
54 [V21136-08035 BOLT " Wb (SP) 2 M8 x 35
55 [0002056-00000 PLATE, L/100x 124 7°b=b, L/100% 124 1
56 [V21126-08020 BOLT i Wb (SP) 2 M8 x 20
57 |0002181-00000 LAMP, HEAD Ayh 397 111 R LNo. 58~64& ¢
58 [BY2525710-2 REFLECTOR  COMP )71 3COMP 111
59 [0002193-00000 HOLDER g - 111
60 [0002195-00000 INSULATOR {sy1b-4 111
61 [10-2106900-2 BULB N V77 (12V18. 4W) 111
62 [33-3015701-2 HOUSING Ny vy 111
63 [BY-2218010-2 GASKET 1 Ay b 111
64 |BY-2217230-2 LENS buR 111
65 [0002196-00000 INSULATOR90 x 98 1¥%11-490 x 98 111
66 [V31026-00080 NUT Fyb (S, Wit) 3(3 N8 (S, Wit)

-10-




No.7 #B4E& (1)

HANDLE CONTROL (1)

A IMB1021X
B [MB1018X
2T =N
24 58 8 8 & B & B A s || #| W =
K = Item No Item name y 1 Application Standard Remarks

ey No A[B R/P

1 |0000557-00A00 LINK COMP )% COMP 111

2 [V21126-08020 BOLT Wb (SP) 6|6 M8 x 20

3 [V20126-08070 BOLT sk Wb 111 M10 x 70&4Y°

4 [V30020-00100 NUT Fyb 111 M10

5 10000003-00000 BAR, 15x424 N =, 15x424 111

6 |[2157-519-001-0A KNOB (15 x 05/GREEN) 17" (15x05/4" 1)-Y) 111

7 |V53016-00140 PIN, SNAP WNE Y 2|2 FET14

8 [V41316-00140 WASHER B0 4 22 M14

9 (0002174-00000 SPRING, HE062 27" Yv%", HE062 111

10 [V41316-00100 WASHER BI04 212 M10

11 [vV53016-00100 PIN, SNAP WNE Y 2|2 FETA10

12 |0000540-00000 LEVER COMP, BLADE F47979Fun" - COMP 111

13 |[8633-08-51-0 GRIP (ORENGE/12) b7 (dvvy /12) 111

14 [V71010-00100 SNAP RING Eh" 4hA0 111 E-10

15 10000006-00A00 WIRE, 03 x 1450 74%, 03 x 1450 111

16 |0000464-00000 SPRING, HE102 27" Yv%", HE102 111

17 |0002171-00000 ARM  COMP 7-LCOMP 111

18 BOLT W (S) 111 M8 x 40

19 [vV30020-00080 NUT fyb 111 M8

20 [vV41316-00100 WASHER BI04 212 M10

21 |v53016-00100 PIN, SNAP WNE Y 2|2 FETX10

22 [1415-125-025-0A SPRING FUYava7 vy (41) 111

23 |0000029-00000 PEDAL  COMP, BRAKE 7 L=%A" 5" JCOMP 111

24 {0000030-00000 RUBBER, PEDAL =N 111

25 [V71010-00150 SNAP RING Eh’ 4h47 111 E-15

26 |0000584-00000 ROD COMP, BRAKE 7" b-%ay " COMP 111

27 |vV41316-00120 WASHER £ 0 % 111 M12

28 |V50015-30025 PIN, COTTER 79t v (3-25) 111 d3Ix25

29 [V30020-00080 NUT " styb 111 M8

30 [v41316-00080 WASHER E74 0 % 111 M8

31 |0000119-00A00 SPRING, HCO70 27" Yv%", HCO70 111

32 BOLT & Wb 111 M10 x 70&4Y°
33 [V30020-00100 NUT Fyb 212 M10

34 |V38020-00080 NUT, U Uty b 111 M8

35 10000033-00000 STOPPER  COMP Abyn" -COMP 111

_‘]1_




No. 7

BEE (1)

HANDOLE CONTROL (1)

A IMB1021X
B [MB1018X
2T =N
24 58 =8 8 & B & B A s || #w| W =
K i Item No Item name y 1 Application Standard Remarks
ey No A[B R/P
36 [V71010-00080 SNAP RING Ef" 4hA7 111 E-8
37 |0000034-00000 SPRING, HE055 27" Yv9", HE055 111
38 |0000041-00000 SHAFT COMP, LOWER Y47+ (A7) COMP 111
39 [V18020-08016 BOLT Ayh)THIF Y 111 M8 x 16 bt 3%
40 [0572-0005-020 KEY ¥- (5% 5 X 207 A1) 111 5 x5 x 20734
41 {0000137-00000 JOINT ASSY, UNIVERSAL  2zn" -#MY" a{Ub 111
42 {0000042-00000 SHAFT, 16 x 195 Y¥7h, 16 %195 111
43 {0000043-00000 SHAFT COMP, STEARING ~ RF7Yv" »47b 111
44 (V20130-06030 BOLT b 111 M6 x 30 (7T)
45 |V38020-00060 NUT, U Uty b 111 M6
46 0000359-00000 BOOT 7=y 111
47 10000044-00000 WHEEL ASSY, STEARING  A77)»%" ASSY 111
48 |V41316-00140 WASHER B0 4 111 M14
49 |V40126-00140 SPRING, WASHER S.w 111 M14
50 [V30326-00140 NUT Ak 111 M14,P=1.5

_‘]2_




No.8 #4ESB (2) HANDOLE CONTROL (2)

ﬁ)?f?;

13—

ol 18 <3 By, 1229 f-

v 90, . 44 D
- /C 72}@ @// ' /'1/

A |MB1021X
B [MB1018X
VT o
] B &K P RE R amsn |8 B B
Key-ﬁo Item name B o Application Standard Remarks
/P
1 10002103-00000 LINK COMP, HST HSTY»% COMP 111 000101~000257
0002246-00000 LINK COMP, HST HSTYv) COMP 111 000258~
2 [V41316-00160 WASHER [SLa 111 M16
3 [V71010-00120 SNAP RING Eh" 5040 111 E-12
4 10000406-00A00 SPRING, HT021 A7 Uyy, HT021 111
5 |0000015-00000 LEVER COMP, HST HSTLA" ~ COMP 111
6 |3104-213-003-0 GRIP Fvy b -Z%7 111
7 |V20126-12070 BOLT a5k Wb 111 M12 x 70
8 [V38020-00120 U NUT Utyb 111 M12
9 ]0002152-00A00 PIN COMP £ v COMP 111
10 |V21126-08030 BOLT & Wb 111 M8 x 30
11 |V21126-08020 BOLT Wb 111 M8 x 20
12 |V30020-00080 NUT Fyb 111 M8
13 10000018-00000 STOPPER COMP Abyn” COMP 111
14 |V71010-00100 SNAP RING Ef" 5449 111 E-10
15 10000019-00000 BRAKE SHOE 7 =¥z 111
0002249-00000 BRAKE SHOE 7332y 111
16 |V11016-30020 SCREW () A" 33 212 000101~000257 (M3 x 20 () A" 33
V11210-50016 SCREW #5389 212 000258~ M5X16
17 _|V41316-00030 WASHER [ 2.2 000101~000257 |M3
18 |V40126-00030 SPRING, WASHER S W 22 000101~000257 |M3
19 |V30020-00030 NUT Fyb 212 000101~000257 |M3
V38020-00050 NUT Utyh 212 000258~ M5
20 |FSR90D2-6-11-0 SPRING, HE094 Y1-pR7 YUY 111
21 |0000534-00000 ROD ASSY, HST HSTaY " ASSY 111 R LNo. 22~27
22 |0000535-00000 ROD oyp 111
23 (0000141-00000 ROD, 10x30 oyk, 10x 30 111
24 10000339-00000 JOINT, BALL YT qUbE =) 1)1 BL10BD
25 |0000346-00000 JOINT, BALL-L PAELPIY e R 111 BL10BD-L
26 |V30026-00100 NUT i syb 111 M10
27 |V30826-00100 NUT, LH ey Yy b 111 Mioes" Y
28 |V30026-00100 NUT " syb 111 M10
29 [0000522-00000 CRANK  COMP 4359COMP 111 FiH LNo. 30&3>

_‘I 3_



No.8 #RF&8 (2)

HANDLE CONTROL (2)

A |MB1021X
B [MB1018X
T 3 o

2 & B & W S RE R amsn |8 B B
Key No tem name B o Application Standard Remarks

30 BUSH (BM1615F 24FB) 7" yY1 (BM1615F24FB) 22

31 [V41316-00160 WASHER [S1A S 111 M16

32 [V70416-00160 SNAP RING Ch 4M (¥ h) 111 S-16

33 [0000532-00000 ROD ASSY, HST HSToy b ASSY 111

34 [0000533-00000 ROD oyh’ 111

35 JOINT, BALL L& - (BL8D) 212 BL8D

36 |V30026-00080 NUT Fyb 22 M8

37 |V31026-00080 NUT NUT (S, WeF) 22 M8

38 [0000021-00A00 LEVER COMP, SUB  SPEED  79AvY4Ln" —COMP 111

39 [1444-307-007-0A GRIP b7 111

40 |FSR750-8-42-0 SPRING Nt 111

41 |V41316-00120 WASHER e A4 111 M12

42 |V33050-00120 7" yyatyb/M12 111

43 10002190-00000 ROD oyp 111

44 [V30026-00100 NUT Tyb 212 M10

45 |V41316-00100 WASHER [ S1 A 111 M10

46 |V53116-00080 PIN, SNAP N ATy Y 22 U8

47 (0000133-00000 CRANK ~ COMP 439COMP 111

48 [V41316-00160 WASHER e A 4 111 M16

49 [V70416-00160 SNAP RING Ch 507 h) 111 S-16

50 [0000132-00000 ROD oyh 111

51 [V41316-00080 WASHER [S1a IS 111 M8

52 |V53116-00080 PIN, SNAP N AT Y 22 U8

53 [0000023-00000 LEVER COMP, THROTTLE ARy ML ~COMP 111

54 [1444-507-003-0 GRIP b -4 111

55 |V30026-00060 NUT Fyb 111 M6

56 [V41516-00060 SPRING, DISK #IN R4 22 M6 1L

57 |V41316-00060 WASHER e A4 111 M6

58 [V38020-00060 NUT Utyb 111 M6

59 [0000588-00000 WIRE, 1.4 x 771 4%, 1.4 %771 111 ARy MVI4Y

60 (0000476-00000 TUBE CORRUGATE g -a-7" 111 FEURET
61-10000587-00000 WIRE, 1. 4 x 951 74%, 1. 4 x 951 111 FERVVIL
61-20002162-00000 WIRE, 1. 4 x 951 74%,1. 4 x 951 111 Fa-hv

62 (0000024-00000 LEVER, DIF-LOCK 7 Iayhbn - 111

63 [1614-262-003-0 GRIP 597" (4#7°) 111

_14_




No.8 #RF& (2)

1B~
720

HANDLE CONTROL (2)

39

A |MB1021X
B [MB1018X
VT o
2 8 B & B PR E R amsn |8 B B
Key No Item name B o Application Standard Remarks
64 |[FSR750-8-42-0 SPRING, HC020 Nt 111
65 [V41316-00120 WASHER £ 0 % 111 M12
66 |V33050-00120 7" yyatyb/M12 111
67 [V41316-00060 WASHER [ S1 S 111 M6
68 [V53116-00080 PIN, SNAP M AT E Y 111 6 MM AT E Y
69 (0000586-00000 WIRE, 03 x 705 74%, 03 x 705 111
70 [3103-402-003-0 SPRING (HE70) 27" Yv%" (HET0) 111
71 (0221980 ROD COMP 1
72 [V54200-06030 779 5y M6X30 A REEL 1
73 [V39026-00060 735%" Tyh M6 1
74 |V20130-08100 25" snyhhd” vh M8X100 7T 1
75 |V41316-00080 B4 5% M8 3
76 |V39026-00080 7599 kb M8 1
77 10200710 SPRING/HE163 1
78 |VK110-0106-030 F& Wb M6 x 30 1
79 [V39026-00060 735¥" +yb M6 2

_‘]5_




No.9 E{TER

(1)

DRIVE SYSTEM(1)

7

&—6

5
A |MB1021X
B [MB1018X
VT o
28 28 ® =8 & B & ¥ PR amem | R B BB
Key-ﬁo Item No Item name Application Standard Remarks
A|B R/P
1 10000123-00000 TRANSMISSION (2SS VEV] 111 FE29ABO1
2 [3100-151-001-1 PLATE, WHEEL RN 477 b2 22
3 BOLT W (S) 414 M8 x 30
4 BOLT w W) 212 M8 x 20
5 ]0000124-00000 PULLEY COMP, (VB115) 7" =Y (VB115) COMP 111
6 |3100-310-003-0 WASHER YU U 4 111
1 BOLT W (S) 111 M8 x 20
8 [0570-0005-016 KEY (5-5-16) ¥-(5-5-16) 22 5x5x16(f8)
9 |{0000520-00000 ARM COMP, HST HST7-4 COMP 111
10 _|V58010-50022 PIN, SPRING AYE Y 111 D 5X22
11 10000126-00000 ARM COMP, SUB SPEED 79A0997-L COMP 111
12 |V58010-50022 PIN, SPRING ATYHEY 111 ®5X22
13 10000128-00000 ARM COMP, BRAKE 7" b-¥7-L COMP 111
14 18601-08-46-0A COLLAR hI- 111
15 |V53116-00060 PIN, SNAP ME AT E Y 111 WEU6
16 10000134-00000 HUB COMP, FAN n7" (77v) COMP 111
17 10570-0005-016 KEY (5-5-16) ¥-(5-5-16) 22 5x5x16 ()
18 |V21026-06016 BOLT Wb 515 M6 x 16
19 10000135-00000 FAN 7Y 111 AmE
20 [FM-501-088 WASHER VR 111
21 |531-160-0060-00000 |[PIN, SNAP N ARFYIEY 111 FEU6
22 (000215300000 ADAPTER 2 MVR] 111
23 |0002155-00000 HOSE, 480 #-2, 480 111
24 (8600-03-38-0 BAND, HOSE F=an up 22
25 [0002154-00000 CUP 97 111
26 |V70416-00280 SNAP, RING Ch™ 40 (" ) 111 S-28
27 (0002178-00000 CUP, 0IL FWhy7° 111

_16_




No. 10

31

EITEB
2B

(2)

DRIVE SYSTEM(2)

A |MB1021X
B [MB1018X
VT o
2l e ® s & B & B i P EIE- T I
Key-ﬁo Item No Item name Application Standard Remarks
A|B R/P
1 |0000036-00Aa0 AXLE COMP, FRONT SET 7Y b7t COMP SET 111 RHiNo. 2, 3&8¢
2 (MB2525DU BUSH DU 344" 795" MB2525 22 MB2525DU
3 |0000145-00000 BUSH 7 y¥a 414 LFF-2020
4 |0000037-00A00 PIN COMP, FRONT ayhe”y COMP 111
5 [V76140-00000 NIPPLE, GREASE P YRz W 313 PT1/8 A
6 |3670-471-005-0 WASHER (12 x 30 x 05) 7y¥4- (12 % 30 x 05) 111
7 |V40126-00120 WASHER, SPRING S W 111 M12
8 [V30326-00120 NUT, SM Fyb 111 M12
9 |0002013-00000 KING PIN COMP, R 97" v-R COMP 111
10_10002012-00000 KING PIN_COMP, L 9" £ v-L_COMP 111
11 |FSR450-1-19-0 WASHER LA IR 414
12 |FA3-1-13-0 WASHER LU ML A I 212
13 10000088-00000 TIRE ASSY, FRONT/3.50-7-R  70vM{¥ (R) ASSY(3.50-7)| 1 | 1 3.50-7
14 10000121-00000 TIRE ASSY, FRONT/3.50-7-L 7mvM4¥ (L) ASSY(3.50-7)| 1 | 1 3.50-7
15 _10000040-00A00 METAL, FRONT pVIvEl 212
16 10000143-00000 COLLER, 22 x 27 x 20 h3-,22 %27 %20 22
17 |V60016-06204 BEARING R.B.B 414 6204LLU
18 |V20130-10020 BOLT a5k Wb 212 M10 x 20 (7T)
19 |V40126-00100 WASER, SPURING S W 2|2 S.W(M10)
20 [HM20-2-19-0 ROLLER CAP, TRUCK }399R-374 414
21 |0000455-00000 WASHER, 11 x 27 x 06 79v%, 11 x 27 x 06 22
22 (0002111-00000 COVER - 2|2
23 |V20130-10020 BOLT Wb 8 (8 M10 x 20 (7T)
24 |V40126-00100 WASHER, SPRING S W 8 (8 M10
25 [0000138-00000 TIRE ASSY, REAR/16 x 7..00-8- Y744¥ (R). ASSY (16x7.00-8) | 1 [ 1 16 x 7.00-8
26 |0000139-00000 TIRE ASSY, REAR/16 x 7.00-8- Y744% (L) ASSY(16x7.00-8) | 1 [ 1 16 x7.00-8
27 (0002146-00000 METAL, REAR YT A5 22
28 (8637-04-11-0 PIN [ 22
29 [V41316-00100 WASHER [SLa S 22 M10
30 _[V50015-30020 PIN, COTTER e’y 212 3x20
31 [0000047-00A00 PROTECTOR, RUBBER 17 L7°nThH 111
32 |0000144-00A00 PLATE, 1/22 x 550 7" b-b, 1/22 % 560 22
33 [V21126-08020 BOLT Wb 3(3 M8 x 20
34 |V32000-00080 NUT, CAP 790ty b 515 M8
35 [V21126-08025 BOLT A b 212 M8 x 25

_17_




No. 10

31

ETE (2)

DRIVE SYSTEM(2)

A |MB1021X
B [MB1018X
2 58 ® 8 % B & ¥ & 2B Hul gmew | m o #| oB %
K?Tﬁo Item No Item name B ty RT/iP Application Standard Remarks
36 |0000089-00000 STEERING ASSY ATTYYY" ASSY 111
37 [0002161-00000 BOOT 7=y 22 RP-2051R
38 [3746-172-013-0 BAND N=FAN Vb 414 T30R
39 |VK710-0108020 750Y° & Wb TT/M8x20 414 M8 x20 7T
40 [0000045-00000 BRACKET 73k 111
41 |V20126-08070 BOLT a5 Wb 212 M8 x 70
42 |V31026-00080 NUT Fyb (S, W) 22 M8
43 [2132-161-005-0 WASHER, 9 x 30 x 05 =P IS 22
44 10000067-00000 ARM COMP, STEERING AF7YY5 P-4 COMP 111
45 [V20336-10030 BOLT 5K Wb 2.2 M10x 30 (7T) [#iEP=1.25
46 |V40126-00100 WASHER, SPRING S W 22 M10
47 [V21136-08020 BOLT Wb 414 M8 x 20
48 [3614-701-023-0 SPACER FA4-1 yIaFa9443994 22
49 0000416-00000 JOINT ASSY ¥ 3{VPASSY 111 R LNo. 50~54
50 [0000046-00000 ROD oy 212
51 [0000339-00000 JOINT, BALL Y qUME - 22 BL10BD
52 {0000346-00000 JOINT, BALL-L Y v - (L) 22 BL10BDL
53 |V30020-00100 NUT ah syb 212 M10
54 |V30826-00100 NUT, LH £y Yy b 22 M10

_18_



No. 11

HE&. #7vav

ACCESSORY AND OPTIONAL PARTS

A [MB1021X
B [MB1018X
T 3
2l e ® s & B & B i P EIE- T I
Key-ﬁo Item No Item name Application Standard Remarks
A|B R/P
1 10002033-00000 INSTRUCTION MANUAL (JAPANESE) ER % E5tBAE (B AZEHR) 11
2 INSTRUCTION MANUAL (ENGLISH) ~ EX#%EBAE (B HR) 11
3 [0002034-00000 INSTRUCTION MANUAL vy VERIRERBAE 111 Y Uit
4 10000157-000a0 METER, HOUR SET 77-#-4% SET op() [op () it LNo.5~12
5 10000157-00000 METER, HOUR 77-}-4 op 1) Jop )
6 |0000158-00000 PLATE 7" b-b op() [or ()
7 [V11116-30020 SCREW ) A 22y 0P |0 M3x20
8 [V40126-00030 WASHER, SPRING S.w 0P [op@ M3
9 [V30020-00030 NUT Fyb 0P (2) [0 (2) M3
10 |V20026-06020 BOLT &b 0P |op@ M6 x 20
11 [v31020-00060 NUT Fyb (S, W) o0p 2 [oP @) M6
12 |0000402-00000 HARNESS N=$A op() [or ()

_‘I 9_




MARKS

No.12 <=—% (ER)
== o ohefEy  ®

A |MB1021X
B |MB1018X
N =
2l ae® s B & B i P EIE- T I
Key-ﬁo Item No Item name Application Standard Remarks
Al B R/P

1 [8716-13-05-0 LABEL, SWITCH 1Y YAMyFe-4 (G/H) 11

2 |183103-904-009-0 LABEL, CAUTION/BATTERY A" b (F294/n" v7Y) 11

3 |3533-901-015-0 LABEL, CAUT | ON/HANDS FAT W (Fa94/n0h) 111

4 |8600-13-57-0 LABEL, GAUT |ON/COVER Faq (b -) 212

5 8600-13-56-0 LABEL, WARNING/EXHAUST #4324 (%" 3) 1]1

6 [3103-904-013-0 LABEL, DANGER/BATTERY A" b ($4/n" v7Y) 1]1

7 |1675-905-007-0B LABEL, WARNING/MUFFLER A" I (7435/373) 1)1

8 |2161-901-038-0 LABEL, DANGER/F IRE NN I/ HE UAY) 1]1

9 |0000433-00000 LABEL, CAUT |ON/EXPLANATION A" Jb (Fa94 /49 44) 11

10 {0000434-00000 LABEL, DANGER/RUN IN N GEv/9am) 1]1

11 |0000435-00000 LABEL, DANGER/BLADE NN FrV/147) 212

12 |0000436-00000 LABEL, WARNING/EYE N W (429/E4Y) 1]1

13 |0000437-00000 LABEL, WARNING/ONE PERSON 37" Jb (5434/% an¥+) 1]1

14 |0000438-00000 LABEL, BRAKE NI U-%) 1]1

15_{0000439-00A00 LABEL, THROTTLE, JP IN W GREY M) 1]1

16 |0000440-00A00 LABEL, SUB SPEED, JP AW (29A0) 1]1

17 |0000441-00A00 LABEL, DIF-LOCK, JP N (T IR9h) 111

18 |0000442-00A00 LABEL, DRIVE, JP PN ACLED)] 111

19 0002226-00000 LABEL, HEIGHT, JP N (YY) 11

20 |0000432-00000 LABEL, MODEL My 1]1

21-1{0002223-00000 ORNAMENT NI (hAY%) 2

21-2 (000222000000 ORNAMENT AT (hAVE) 2

22 (0002225-00000 ORNAMENT, FUJII M- (Y 1) 1

23 [0000175-00A00 MARK, CHOKE Fa-h3-4 1

_20_




MISSION

vy

-
~
-

No. 13

BX A

o
Y

I i
|
i i |

! x
/ i i |
/ I ! |
{ { |
@ e

o6

i
\
&2

_21_



No.13 =2wi3ay MISSION
I 13
2 s 8 ® s BB & B BB R sl amew|m 8| B =
= Item No Item name y 1 Application Standard Remarks
Key No ALL R/P
1 12340-407101 LEVER COMP, BK vn' -BK COMP 1
2 [2111-830909 CASE L -2 L 1
3 [2112-404002 COVER, BEARING AU - 1
4 [2112-612607 CASE, SHAFT NN -2 1
5 |2135-416406 SHAFT, CAM Wy 1
6 |2152-405502 SPRING, RETURN TN UN A 1
7 12153-424500 PACKING, BEVER CASE PKA™ A" bY" §h-2 1
8 [2153-424609 PACKING, BEARING CASE PKA" 799" By - 1
9 [2156-400910 BRACKET, SPRING N thh 1
10 12150-413602 VALVE, AIR I7-3% 1
11 12101-413804 NUT 8 nysty 8 1
12 12104-402009 0 RING P10A 0Y>%" P10A 1
13 12105-400103 PLUG 8 7358 1
14 12105-400806 PLUG 14 773514 1
15 _12105-406721 PLUG 21 732 1
16 |2105-414708 GASKET 8 " Aryi8 1
17 12105-414807 GASKET 14 " Aryp4 1
18 |0157-060150 BOLT 6, FLANGE 6770Y" & bb 6 M6x15L
19 |2340-408713 LEVER COMP 7' 7094L1" - COMP 1
20 [2340-435403 SHAFT COMP, CH y" HCH COMP 1
21 [2111-831005 CASE R 7-2R 1
22 |2144-405305 SHIFTER ¥75-(G'7 1
23 (2101-432506 NUT 8 7355 918 13 M8
24 (2102-414800 WASHER 15303 # 1" 415303 1
25 [2103-436007 SPACER, HST AN == (HST 1
26 [2103-452401 SPACER, HST AN == (HST 1
27 (2104-400104 OIL SEAL 15244 HI-115244 1
28 [2104-400401 OIL SEAL 14248 TVy-14248 1
29 [2104-429103 0 RING G55 0Yvh" G55 1
30 [2104-433500 0 RING G45 0Y4° G45 1
31 [0177-080302 STUD 8 8y p 1 M8x30L (2%&)
32 |0600-015000 SNAP RING S15 15M498 2
33 [2310-470201 CASE COMP, SHAFT L YvY" hh-aL COMP 1
34 (2133-690402 SHAFT L Gy IL 1
35 [2152-403409 SNAP RING 25 F4725 2
36 [2101-409803 SNAP RING R47 4THIR 2
37 [2104-408803 OIL SEAL 25477 HIWy-125477 2
38 [0501-600500 BEARING, BALL A" -IBRG 2 #6005
39 [0501-620500 BEARING, BALL 4" -IBRG 2 #6205
40 [2310-470300 CASE COMP, SHAFT R Y4y Jr-2R_COMP 1
41 [2133-690501 SHAFT G,R G 4R 1
42 12330-347918 SHAFT COMP, A ¥" A COMP 1
43 12330-352202 GEAR COMP, CI ¥ 4Cl COMP 1
44 12120-413304 BEVEL 20R AN TN AT L20R 1
45 12102-427903 WASHER 20303 # 1° 420303 1
46 |0501-600400 BEARING, BALL A" -IBRG 4 #6004
47 10501-620300 BEARING, BALL 4" -IBRG 2 #6203
48 0600-020000 SNAP RING S20 200478 1
49 [2330-348014 SFAFT COMP, B ¥" 4B COMP 1
50 [2122-465103 GEAR AB16-22 $YAB16-22 1
51 [0501-620200 BEARING, BALL A" -IBRG 2 #6202
52 [2122-407505 GEAR F30 ¥ YF30 1
53 [2122-422210 GEAR H16 ¥ ¥H16 1
54 (2122-431809 GEAR F24 ¥ YF24 1
55 [2132-417901 SHAFT C DAY 1
56 [2135-416307 BRACKET, DRUM } 7LBK 1
57 [2103-401706 COLLAR 172511.5 h7-172511.5 1
58 [2103-403700 COLLAR 202515 $7-202515 1
59 [2103-425502 COLLAR 20256.5 $7-20256. 5 1
60 [2103-452500 COLLAR 152511 $7-152511 1
61 [2122-404306 GEAR K15 ¥ ¥K15 1
62 (2122-406300 GEAR J46 ¥ vJ46 1
63 [2132-404501 SHAFT D ¥ 4D 1
64 (2103-412102 COLLAR 20259 $7-20259 1
65 |0501-620400 BEARING, BALL A" ~IBRG 2 #6204
66 [2120-413205 BEVEL 20L AN {F7hA7 A7 h20L 1
67 (2133-448115 SHAFT, BEVEL NN 1
68 (2129-405724 GEAR L48 ¥ yL48 1
69 (2120-401879 PINION, BEVEL AATET 1Y 2
70 [2120-401945 GEAR, SIDE T EY 2

_22_




No.14 =wi 3y MISSION
v 13

2 s B ® s BB & B BB R sl amew|m 8| B =
K i Item No Item name y 1 Application Standard Remarks
ey No ALL R/P

71 (2131-405004 SHAFT 7Y 1

72 (2136-600303 CASE 7 -2 1

73 (2101-414218 BOLT, SEAL Fohi hp8-57 4 M8x57L

74 (0410-080000 WASHER 8 87y94S 4

75 10452-080160 PIN 8 8ty 1 ¢ 8x16L

76 (0460-050280 PIN 5 5t" U8 1 ¢ 5x28L

77 |2330-405803 BRACKET COMP ¥1-BK COMP 1

78 (2340-435315 SHAFT COMP, SHIFTER ¥79-" 4 COMP 1

79 (2135-403237 CLUTCH h39¥ 1

80 [2152-403706 SPRING N30 1

81 [2153-410114 PACKING, SHAFT CASE PK oy H-2 2

82 [2153-704804 PACKING, CASE PKr-2 1

83 [2155-401709 PIPE 199N 47" 2

84 [2156-400909 BRACKET, SPRING N b 1

85 [2159-407400 HST-10S-5153 HST-10S-5153 1

86 [2101-436900 BOLT 10-12 & WA10-12 1 M10x12L (#8E)

87 [2104-433609 OIL SEAL 20428 HIY-120428 1

88 [2105-418508 GASKET 10 " Ay 0 1

89 [0157-080200 BOLT 8, FLANGE 8770 & Wb 8 M8x20L

90 [0157-080400 BOLT 8, FLANGE 8770y Wb 2 M8x40L (cEN&R)
91 [0157-080700 BOLT 8, FLANGE 8770 & Wb 8 M8x70L (aFNEp)
92 [0157-081000 BOLT 8, FLANGE 87709 & Mh 4 M8x100L (bENER)
93 [0157-081100 BOLT 8, FLANGE 8770 & Wb 2 M8x110L (dENER)
94 |0460-030250 PIN 3 3" U8 1 ¢ 3x25L

95 [0460-050250 PIN 5 5" US 1 ¢ 5x25L

96 |0610-042000 SNAP RING H42 420 49H 1

97 [0650-050160 BALL 5/16 5/162F-Ik" -l 1

98 [0531-202417 BEARING, NEEDLE =~} IBRG 1

99 [2152-406103 SPRING, RETURN TN 1 Alli%E &
100 [2159-404102 FAN R 779R 1 A&
101 [2159-404201 TANK 49 1 AlliE &

_23_




	----総合メニュー
	----検索
	MB1021X,MB1018X
	部品表ご使用について1
	部品表ご使用について2
	目次
	No.1　ｴﾝｼﾞﾝ部(1)
	No.2　ｴﾝｼﾞﾝ部(2)
	No.3　ｴﾝｼﾞﾝ部(3)
	No.4　刈取ｶﾊﾞｰ部
	No.5　刈取部
	No.6　外装部
	No.7　操作部(1)
	No.8　操作部(2)
	No.9　走行部(1)
	No.10　走行部(2)
	No.11　付属品,ｵﾌﾟｼｮﾝ
	No.12　ﾏｰｸ(国内)
	No.13　ﾐｯｼｮﾝ
	No.13　ﾐｯｼｮﾝﾘｽﾄ


